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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 32.41 55.88 23.47 | N OFF 19.6
0.152250 40.41 65.88 25.47 | N OFF 19.6
0.370500 26.84 48.49 21.65 | N OFF 19.6
0.370500 30.89 58.49 27.60 | N OFF 19.6
0.415500 25.68 47.54 21.86 | N OFF 19.6
0.415500 29.69 57.54 27.85 | N OFF 19.6
0.519000 24.36 46.00 21.64 | N OFF 19.6
0.519000 27.56 56.00 28.44 | N OFF 19.6
1.430250 24.94 46.00 21.06 | N OFF 19.7
1.430250 30.33 56.00 25.67 | N OFF 19.7
28.369500 26.25 50.00 2375 | N OFF 20.8
28.369500 27.86 60.00 32.14 | N OFF 20.8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR102843-06I

Appendix C. Radiated Spurious Emission

Temperature : 20~26.7°C
Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 49~61.1%
Band 5 - 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5888.14 50.55 -37.65 88.2 38.08 35.2 12.46 | 35.19 | 100 | 302 P H
5924.68 42.05 -26.15 68.2 29.59 35.15 12.51 35.2 100 | 302 A H
* 5955 95.66 - - 83.21 35.1 12.55 35.2 100 | 302 P H
* 5955 85.95 - - 73.5 35.1 12.55 35.2 100 | 302 A H
802.11ax H
HE20 Full H
CHO1 5907.88 50.96 -37.24 88.2 38.48 35.18 1249 | 35.19 | 324 26 P \Y
5955MHz 5921.32 42.04 -26.16 68.2 29.57 35.16 12.51 35.2 324 26 A \Y
* 5955 96.47 - - 84.02 35.1 12.55 35.2 324 26 P \Y
* 5955 87.48 - - 75.03 35.1 12.55 35.2 324 26 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Clof C19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR102843-06I

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5871.42 51.4 -36.8 88.2 38.96 35.2 12.43 | 35.19 | 100 | 302 P H
5914.44 42.55 -25.65 68.2 30.08 35.17 12.5 35.2 100 302 A H
* 5965 96.85 - - 84.39 35.1 1257 | 35.21 | 100 | 302 P H
* 5965 87.28 - - 74.82 35.1 12.57 35.21 100 302 A H
802.11ax H
HE40 Full H
CH 03 5924.7 51.34 -36.86 88.2 38.88 35.15 12,51 35.2 339 27 P \Y
5965MHz 5920.02 4242 |-2578| 68.2 29.96 | 35.16 12,5 352 | 339 | 27 AV
* 5965 97.21 - - 84.75 35.1 12.57 35.21 339 27 P \%
* 5965 87.49 - - 75.03 35.1 12.57 35.21 339 27 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20of C19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR102843-06I

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5919.72 51.99 -36.21 88.2 39.53 35.16 125 35.2 100 | 302 P H
5924.36 44.28 -23.92 68.2 31.82 35.15 12.51 35.2 100 302 A H
* 5985 96.26 - - 83.77 35.1 12.6 35.21 | 100 | 302 P H
* 5985 87.06 - - 74.57 35.1 12.6 35.21 100 302 A H
802.11ax H
HES8O Full H
CH 07 5913.32 52.14 -36.06 88.2 39.68 35.17 12.49 35.2 273 25 P \%
5985MHz 5912.04 43.78 |-24.42| 68.2 3131 | 3518 | 1249 | 352 | 273 | 25 | A | V
* 5985 96.06 - - 83.57 35.1 12.6 35.21 | 273 25 P Y,
* 5985 87.22 - - 74.73 35.1 12.6 35.21 273 25 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C30of C19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR102843-06I

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5913.64 55.31 -32.89 88.2 42.85 35.17 12.49 35.2 100 | 304 P H
5921 46.08 -22.12 68.2 33.61 35.16 12.51 35.2 100 304 A H
* 6025 94.97 - - 82.44 35.1 12.65 | 35.22 | 100 | 304 P H
* 6025 86.97 - - 74.44 35.1 12.65 35.22 100 304 A H
802.11ax H
HE160 Full H
CH 15 5923.24 56.46 -31.74 88.2 44 35.15 12.51 35.2 316 23 P \%
6025MHz 5911.08 45.14 |-23.06| 68.2 3267 | 3518 | 1249 | 352 | 316 | 23 | A |V
* 6025 94.82 - - 82.29 35.1 12.65 | 35.22 | 316 23 P Y,
* 6025 87.04 - - 74.51 35.1 12.65 | 35.22 | 316 23 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C4 0of C19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR102843-06I

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

12050 41.04 -32.96 74 39.87 38.8 19.1 56.73 - - P H

14496 46.23 -27.77 74 43.33 39.59 21.4 58.09 - - P H

15888 47.1 -26.9 74 40.96 40.88 22.19 56.93 - - P H

17728 49.18 -24.82 74 40.29 41.53 235 56.14 - - P H

17728 39.52 -14.48 54 30.63 41.53 235 56.14 - - A H

18075 35.78 -38.22 74 51.63 37.54 6.22 59.61 - - P H

H

H

H

H

802.11ax H

HE160 Full H

CH 15 12050 42.1 -31.9 74 40.93 38.8 19.1 56.73 - - P \%

6025MHz 14496 4531 | -28.69 74 4241 | 3959 21.4 | 58.09 - - P |V

15896 46.48 -27.52 74 40.31 40.89 22.2 56.92 - - P \%

17920 48.5 -25.5 74 39.47 41.42 23.64 56.03 - - P \%

17920 39.59 -14.41 54 30.56 41.42 23.64 56.03 - - A \%

18075 33.97 -40.03 74 49.82 37.54 6.22 59.61 - - P Vv

\%

Vv

\%

Vv

\%

\%

TEL : 886-3-327-3456 Page Number : C50f C19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR102843-06I

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
12370 434 -30.6 74 41.92 38.94 19.4 56.86 - - P H

14480 46.19 -27.81 74 43.33 39.56 21.39 58.09 - - P H

15960 46.79 -27.21 74 40.45 40.96 22.24 56.86 - - P H

17816 49.23 -24.77 74 40.19 41.57 23.56 56.09 - - P H

17816 39.61 -14.39 54 30.57 41.57 23.56 56.09 - - A H

18555 34.93 -39.07 74 50.37 37.84 6.43 59.71 - - P H

H

H

H

H

802.11ax H
HE160 Full H
CH 47 12370 42.83 -31.17 74 41.35 38.94 19.4 56.86 - - P \%
6185MHz 14496 4578 | -28.22 74 42.88 | 39.59 214 | 58.09 - - P |V
15944 46.16 -27.84 74 39.87 40.94 22.23 56.88 - - P \Y,

17776 49.07 -24.93 74 40.07 41.58 23.53 56.11 - - P \%

17776 39.61 -14.39 54 30.61 41.58 23.53 56.11 - - A \%

18555 35.19 -38.81 74 50.63 37.84 6.43 59.71 - - P \Y,

\%

Vv

\%

Vv

\%

\%

TEL : 886-3-327-3456 Page Number : C6 of C19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR102843-06I

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12690 43.49 -30.51 74 41.96 39.19 19.71 57.37 - - P H
14496 47.31 -26.69 74 44.41 39.59 21.4 58.09 - - P H
16080 47.12 -26.88 74 40.45 41.16 22.31 56.8 - - P H
17920 49.33 -24.67 74 40.3 41.42 23.64 | 56.03 - - P H
17920 39.69 -14.31 54 30.66 41.42 23.64 | 56.03 - - A H
19035 35.54 -38.46 74 50.88 37.82 6.64 59.8 - - P H
H
H
H
H
802.11ax H
HE160 Full H
CH 79 12690 44.94 -29.06 74 43.41 39.19 19.71 57.37 - - P \%
6345MHz 14480 45.06 | -28.94 74 42.2 39.56 | 21.39 | 58.09 - - P |V
16168 47.06 -26.94 74 40.26 41.2 22.37 56.77 - - P \%
17928 48.96 -25.04 74 39.91 41.43 23.64 56.02 - - P \%
17928 39.58 -14.42 54 30.53 41.43 23.64 56.02 - - A \%
19035 34.82 -39.18 74 50.16 37.82 6.64 59.8 - - P \Y
\%
Vv
\%
Vv
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-3456 Page Number : C7 of C19
FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR102843-06I

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13010 43.54 -44.66 88.2 42.47 39.18 20.01 58.12 - - P H
14488 45.44 -28.56 74 42.56 39.58 21.39 58.09 - - P H
15872 46.89 -27.11 74 40.8 40.84 22.19 56.94 - - P H
17760 49.4 -24.6 74 40.45 41.56 23.51 56.12 - - P H
17760 39.49 -14.51 54 30.54 41.56 23.51 56.12 - - A H
19515 35.67 -38.33 74 51.11 37.51 6.85 59.8 - - P H
H
H
H
H
802.11ax H
HE160 Full H
CH 111 13010 42.86 -45.34 88.2 41.79 39.18 20.01 58.12 - - P \%
6505MHz 14496 45.92 | -28.08 74 43.02 | 39.59 21.4 | 58.09 - - P |V
15912 47.02 -26.98 74 40.81 40.91 22.21 56.91 - - P \%
17736 48.93 -25.07 74 40.02 41.54 2351 56.14 - - P \%
17736 39.29 -14.71 54 30.38 41.54 2351 56.14 - - A \%
19515 34.53 -39.47 74 49.97 37.51 6.85 59.8 - - P \
\%
Vv
\%
Vv
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-3456 Page Number : C8of C19
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR102843-06I

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

13330 44.33 -29.67 74 43.03 39.14 20.37 58.21 - - P H

14488 46.43 -27.57 74 43.55 39.58 21.39 58.09 - - P H

15976 46.86 -27.14 74 40.48 40.98 22.25 56.85 - - P H

17784 49.78 -24.22 74 40.78 41.58 23.53 56.11 - - P H

17784 39.41 -14.59 54 30.41 41.58 23.53 56.11 - - A H

19995 34.53 -39.47 74 49.77 37.6 7.06 59.9 - - P H

H

H

H

H

802.11ax H

HE160 Full H

CH 143 13330 43.9 -30.1 74 42.6 39.14 20.37 58.21 - - P \%

6665MHz 14488 46.68 | -27.32 74 43.8 39.58 | 21.39 | 58.09 - - P |V

15784 46.3 -27.7 74 40.54 40.65 22.13 57.02 - - P \%

17776 49.15 -24.85 74 40.15 41.58 23.53 56.11 - - P \%

17776 39.48 -14.52 54 30.48 41.58 23.53 56.11 - - A \%

19995 34.56 -39.44 74 49.8 37.6 7.06 59.9 - - P \Y,

\%

Vv

\%

Vv

\%

\%

TEL : 886-3-327-3456 Page Number : C9 of C19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR102843-06I

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13320 44.56 -29.44 74 43.25 39.16 20.36 58.21 - - P H
13650 43.58 | -44.62 88.2 42.33 38.75 20.74 | 58.24 - - P H
14496 45.68 -28.32 74 42.78 39.59 214 58.09 - - P H
17816 49.14 -24.86 74 40.1 41.57 23.56 56.09 - - P H
17816 39.38 |-14.62 54 30.34 41.57 23.56 | 56.09 - - A | H
20475 35.61 -38.39 74 50.47 37.87 7.26 59.99 - - P H
H
H
H
H
802.11ax H
HE160 Full H
CH 175 13250 44.42 -29.58 74 43.27 39.05 20.29 58.19 - - P \%
6825MHz 13650 4251 |-4569| 882 41.26 | 38.75 | 20.74 | 58.24 - - P |V
14488 46.13 -27.87 74 43.25 39.58 21.39 58.09 - - P \Y,
17816 48.94 -25.06 74 39.9 41.57 23.56 56.09 - - P \%
17816 39.14 -14.86 54 30.1 41.57 23.56 56.09 - - A \%
20475 35.69 |-38.31 74 50.55 37.87 7.26 59.99 - - P \%
\%
Vv
\%
Vv
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C10 of C19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FR102843-06I

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7095 95.19 - - 81.26 35.61 13.76 35.44 100 321 P H
* 7095 86.77 - - 72.84 35.61 13.76 35.44 100 321 A H
7240.2 51.82 -36.38 88.2 37.86 35.48 13.94 35.46 100 321 P H
7225.64 43.3 -24.9 68.2 29.38 35.45 13.92 | 3545 | 100 | 321 A | H
802.11ax H
HEZ20 Full H
CH 229 * 7095 94.02 - - 80.09 35.61 13.76 | 35.44 | 342 13 P |V
7095MHz |« 7095 86.4 - - 7247 | 3561 | 13.76 | 3544 | 342 | 13 | A |V
7127.88 51.98 |-36.22 88.2 38.13 35.49 13.8 35.44 | 342 13 P |V
7221 43.43 -24.77 68.2 29.53 35.44 13.91 35.45 342 13 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C11 of C19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR102843-06I

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 7085 94.54 - - 80.6 35.63 13.75 35.44 100 316 P H
* 7085 85.61 - - 71.67 35.63 13.75 35.44 100 316 A H
7171.56 52.8 -35.4 88.2 38.99 354 13.86 | 35.45 | 100 | 316 P H
7232.4 43.63 -24.57 68.2 29.69 35.46 13.93 35.45 100 316 A H
802.11ax H
HE40 Full H
CH 227 * 7085 95.16 - - 81.22 35.63 13.75 35.44 325 13 P \%
7085MHz |« 7085 86.7 - - 72,76 | 3563 | 13.75 | 3544 | 325 | 13 | A |V
7232.94 52.87 -35.33 88.2 38.92 35.47 13.93 | 3545 | 325 13 P \Y
7237.08 43.63 -24.57 68.2 29.69 35.47 13.93 | 3546 | 325 13 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C12 of C19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR102843-06I

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 7025 93.8 - - 79.75 35.8 13.68 | 35.43 | 100 | 320 P H
* 7025 85.97 - - 71.92 35.8 13.68 35.43 100 320 A H
7128.84 51.93 -36.27 88.2 38.09 35.48 13.8 35.44 | 100 | 320 P H
7142.76 43.89 -24.31 68.2 30.08 35.43 13.82 35.44 100 320 A H
802.11ax H
HES8O Full H
CH 215 * 7025 94.08 - - 80.03 35.8 13.68 | 3543 | 297 25 P \Y
7025MHz |« 7025 86.48 - - 72.43 35.8 13.68 | 3543 | 297 | 25 | A | V
7129 51.23 -36.97 88.2 37.39 35.48 13.8 35.44 297 25 P \%
7143.08 43.81 -24.39 68.2 30 35.43 13.82 | 35.44 | 297 25 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C13 of C19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR102843-06I

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 6985 93.69 - - 79.58 35.9 13.64 | 35.43 | 100 | 315 P H
* 6985 85.85 - - 71.74 35.9 13.64 35.43 100 315 A H
7136.68 61.28 -26.92 88.2 47.46 35.45 13.81 | 35.44 | 100 | 315 P H
7136.36 50.5 -17.7 68.2 36.68 35.45 13.81 35.44 100 315 A H
802.11ax H
HE160 Full H
CH 207 * 6985 94.25 - - 80.14 35.9 13.64 | 35.43 | 344 13 P \Y
6985MHz |« 6985 87.31 - - 73.2 35.9 13.64 | 3543 | 344 | 13 | A | V
7139.56 58.01 -30.19 88.2 44.19 35.44 13.82 35.44 344 13 P \%
7136.36 49.18 -19.02 68.2 35.36 35.45 13.81 | 35.44 | 344 13 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C14 of C19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR102843-06I

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13256 45.03 -28.97 74 43.86 39.07 20.29 58.19 - - P H
13970 44.3 -43.9 88.2 42.59 38.8 21.09 | 58.18 - - P H
14480 46.31 -27.69 74 43.45 39.56 21.39 58.09 - - P H
17904 49.83 -24.17 74 40.84 41.4 23.63 56.04 - - P H
17904 39.54 -14.46 54 30.55 41.4 23.63 56.04 - - A H
20948 34.94 -39.06 74 49.66 37.82 7.46 60 - - P H
H
H
H
H
802.11ax H
HE160 Full H
CH 207 13336 44.95 -29.05 74 43.65 39.13 20.38 | 58.21 - - P \Y
6985MHz 13970 43.67 |-4453| 882 41.96 38.8 21.09 | 58.18 - - P |V
14488 46.31 -27.69 74 43.43 39.58 21.39 | 58.09 - - P \
17720 50.64 -23.36 74 41.78 41.52 23.49 56.15 - - P \%
17720 39.84 -14.16 54 30.98 41.52 23.49 56.15 - - A \%
20948 37.09 -36.91 74 51.81 37.82 7.46 60 - - P \%
\%
Vv
\%
Vv
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
TEL : 886-3-327-3456 Page Number : C15 of C19
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Emission above 18GHz

WIFI 802.11ax HE160 Full (SHF @ 1m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
39956 46.1 -27.9 74 44.98 44.6 14.81 58.29 - - P
802.11ax
HE160 Full
40000 45.45 -28.55 74 44.22 44.6 14.83 58.2 - - P
SHF

< I K| KKK KK <KlK KK Kjrjtjxfxjxyxjxx|xT T | T T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C16 of C19
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FCC RADIO TEST REPORT

Report No. : FR102843-06I

Emission below 1GHz

WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 23.03 |-16.97 40 27.56 24.57 1.01 30.11 - - P H
96.42 28.4 -15.1 43.5 41.15 15.48 1.75 29.98 - - P H
195.78 2543 |-18.07 43.5 37.88 14.89 25 29.84 - - P H
893.6 33 -13 46 27.77 28.65 5.42 28.84 - - P H
927.2 33.87 -12.13 46 27.97 29.11 5.51 28.72 - - P H
958 34.68 -11.32 46 27.02 30.71 5.58 28.63 - - P H
H
H
H
H
H
802.11ax
H
HE160 Full
L 30 33.34 -6.66 40 37.87 24.57 1.01 30.11 - - P \%
35.13 30.55 -9.45 40 37.73 21.95 0.95 30.08 - - P \%
91.02 25.93 -17.57 43.5 39.53 14.73 1.7 30.03 - - P \%
803.3 30.98 -15.02 46 27.48 27.71 5.03 29.24 - - P Vv
862.8 32.78 -13.22 46 27.68 28.89 5.21 29 - - P \%
941.9 33.95 -12.05 46 27.29 29.8 5.54 28.68 - - P \%
\%
\%
Vv
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C18 of C19
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR102843-06I

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level |[Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HIV)
802.11a 5925 55.45 | -32.75 882 | 5451 | 3222 | 458 | 3586 103 | 308 @ P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBpV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : C19 of C19
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~26.7°C

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu

Relative Humidity : 49~61.1%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D26
FAX : 886-3-328-4978
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Band 5 - 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

443 Horizontal Fundamental

1 (@Buvim) Date: 20220410

1500
a0 " —
s W]
00 " " T St e
400 Y, m————
300
Freavency (e reduency i)
RBME000 000K VBW3000.000KH SWT A RBLH1000. 500K VB000 000K TR0
Peak
+ o) oo 20220810
w500
1009
a0

309
200
100
25 5350, 70, 5390, 5910, 5930, 950 5905
Frequency (MHz)
site +03CHO7-HY
Condition + AVG_BE(UNII_6E 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

4+3 Vertical Fundamental

1 (@BuVim) Date: 2022.04-10

evel (dBuvim) Date:2022.04.10

1300 1300
1200 1200
1109 ol

1000 1000
900 st a0 peakwun st
o T T ) -]
709 700 avGum. e
. H IR EeligEe I
50.0 r me o i 500/ WWWWMW gk
00| 00| M“«M
309 300
200 200
100 00

25 5850 ED 5890, o0 ED 50, 5965 000 2000, ED 000, 5000, 5000, 7200
Froquancy (MHz) Froquency (MH:)
site 0acHo7-HY site <0acHo7-HY
Condition PEAK_BE(UNI)_GE 3m HF_ANT 00075962 VERTICAL Condition +PEAK(UNII_GE 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:AUt +RBW:1000.000KHz VBW:3000.000KHZ SWT:AUt0
Peak
1 (@Buvim) Date: 2022.04-10

1300

1200

1100

1000

900

500
700
500
500

40.0] j

300
200
109
25 5850, E 5890, I EED EET
Frequency (Hz)
+03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

) (@guvim) Date: 20220410 o aBuvim) Date: 20220410
1300 1300
1200 1200
1100 1100
1000 1000
s0) 500 pean st
w00 s ||| I
700 709 Il avowun|se
s g |

"

- ol
s00) 500 A A AL —
400 T, Se—

200 209
200 209
100 109
05 a0 G G G w0 0. s o 5 00 70, ED 000, ED w000, 7

Freaquency (Hr) Frequency (H:)
site o3cHo7-HY site <030H07-HY
Condition  PEAK_BE(UNI)_6E 3m HF_ANT_00075562 HORIZONTAL Condition  PEAK(UNI)_GE 3m HF_ANT_00075562 HORIZONTAL

 RBW:1000,000KHz VBW:3000.000K Hz SWTiAuto  RBW:1000,000KHz VBW:3000.000KHz SWT:Auto
) (@suvimy Date: 20220410

1300

1200

1100

1000

900

——

300 |

700 |

500

s00)

T

400

300

200

100

05 0 G S G w0 0. 90 Sor 55
Frequency (H:)
site 03cHo-HY
Condition $AVG_BE(UNII)_GE 3m HF_ANT_00075562 HORIZONTAL
 RBWE1000,000KHz VBW:1.000KHz SWTiAuto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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) @Buvim) Date: 2022.04.10 evel(Buvim) Date: 2022.04.10
1300 1304
1200 1200)
1100 1100
1000 1004
s00) ot 904 peakwun st
300 800 I
700 704 | I
s oo
! |
500 504 s T b
400 | A0t
300 304
200 200
100 104
§ 0. G0 sw0 S0 0 . Sen a0 sas 00 700, 3000, 000, ETy 000, 20
Frequency (HHs) Froquency (MH:)
site 0acHo7-HY site <0acHo7-HY
Condition  PEAK_BE(UNI)_GE 3m HF_ANT_00075962 VERTICAL Condition PEAK(UNII_GE 3m HF_ANT 00075962 VERTICAL
 RBW:1000.000KHz VBW3000.000KHz SWT:AUtD  RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
) @Buvim) Date: 2022.04.10
1300
1200
1109
1000
909)
s00)
700
500
500
T
400 T
300 |
200
100
05 Saw s S0 S0 w0 G S0 a0 saes
requency (HHr)
0acHo7-HY
Condition £ AVG_BE(UNI)_6E 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KH2 VBW:L 000KHz SWT:AULD

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CHO7 5985MHz

443 Horizontal Fundamental

A (@Buvim) Date: 20220410

900 fommwmmww 00| PEAK(UNI. GE
[ - oS T o

A oo = PATL

T
a0 00| b

200

100

65 5390, 5910, 5930, 5950,
Frequency (MHz)

5970, 5990. 010, 6025 000 2000, 300, 4000 5000. 5000, 7

Frequency (M)

site 03CHO7-HY

Condition + PEAK_BE(UNII)_6E 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site £03CHO7-HY
Condition + PEAK(UNII)_6E 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@Buvim) Date: 20220410

65 ED 5910, 5930, 5950 5970, ED 010, 6025
Frequency (Mz)
site +03CHO7-HY
Condition + AVG_BE(UNII_6E 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CHO7 5985MHz
4+3 Vertical Fundamental
oo - cctum; o040
900 0 oy vawm\ 900 PEAK(UNI,6E
ol T I -
70.0] 70.0( 4 AVGUNI)_SE.
“ e LT I
50.0)44 A 50,0 FRpmERT————— e
400) An.nW
s
o o e e
Peak
wod
o
80.0) St A
f =
w ‘
500 /
o
A AR
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

443 Horizontal Fundamental

A (@Buvim) Date: 20220410

900 Nwmww.m»«vwwm%m 500 peaunn 5t
; o o
m / o T i B (i
Py Se—————— 500 MWVMWWWWJ N
400 QY e —_
o
i~
e o oy
oo i v om it v oo B0 e s
Peak
o oo 0220810
o
wno
s
==L
i
600 |
o S
o
R e YO ey S
ey
Tonihon A SN 6E3mHE ANT cOOTBEZ HORGONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

4+3 Vertical Fundamental

A (@BuVim) Date: 2022.04-10

cctum; o040
e W]
70.0] 70.0( + AVGUNI)_SE.
“ w LT I
wa " J:A/’ s0q] g™ L
400 4n.nMM“W
s
o o e e
Peak
wod
o
80.0| T M
I

L

500
o
300
200
109
785 5810, 5630, 5850 5870, 5890, 5910, 5050, 5950, 5070, 5990, 6010, 6030. 6050, 6070, 6105
Frequency (Hz)
+03CHO7-HY
Condition +AVG_BE(UNII)_6 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KH2 VBW:3.000KHz SWT:AUtD

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 5 - 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

443 Horizontal Vertical

1 (@Buvim) Date: 20220411 el (dBuVim) Date: 20220411
1300) 1300

1200) 1200

1100) 0|

1000)

1000

ST T 1 el e e R (I
BT S e Rl e B wi«@W T e e

500
gt onsee]
9 N A o0 T —T
300 300
200 20|
100 100|

000 4000.6000.6000. 12000, 16000. 20000 24000 26000, 32000, 36000, 40000 000 4000.6000.8000. 12000 16000. 20000 24000. 28000, 32000. 36000, 401
Frequency (MHz) Frequency (W)
site 03CHO7-HY site

£03CHO7-HY
+ PEAK(UNII)_6E 1m SHE-EHE_S170251 HORIZONTAL
+Peak

ondition ondition + PEAK(UNII)_6E 1m SHE-EHF_9170251 VERTICAL
Detector Detector +Peak

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH47 6185MHz

4+3

Horizontal

Vertical

Peak

Avg.

Date: 2022.04-11

1 L e S
ST U e

TN ——

260 10000.12000.14000-16000.18000.20000.22000.24000.26000.26000, 70000

site +03CHO7-HY
Condition + PEAK(UNII)_6E 1m SHF-EHF_9170251 HORIZONTAL
+peak

evel (@Buvim) Date: 2022.04-11

1300
1200
ol
1000

ST I [ i

-

100

7260 10000.12000.14000.16000.18000.20000.22000.24000. 3400036000, w0000

site +03CHO7-HY
Condition + PEAK(UNII)_6E 1m SHE-EHF_9170251 VERTICAL
Detector +peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH79 6345MHz

4+3 Horizontal Vertical

A (@BuVim) Date: 2022.04-11 evel (@Buvim)

Date: 2022.04.11
1300 1300
1200 1200
1109 ol
1000 1000
900 ‘ 904
o 1 R 10 5 i 1 o 1 1 5 e e e 51
700 T 700
el e Ll R ! e
500 B ny 504 s b ]
angpenes] i 400 e R A
309 304
200 200
100 00
00 10000.12000. 14000.16000. 16000.20000. 2200024000, 2600028003 0000 7200 70000.12000.14000.16000.18000.20000.22000 24000, 3400036000 0000
Frequency (Hz) Froquency (lz)
site +03CHO7-HY site +03CHO7-HY
 PEAK(UNII_GE 1m SHF-EHF._9170251 HORIZONTAL Condition + PEAK(UNII)_GE 1m SHE-EHF_9170251 VERTICAL
Detector Detector

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 6 - 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH111 6505MHz

443 Horizontal Vertical

1 O 10 1 1 110 N i
o 1 o N 1 e e 1 i 1 N i i 1
Ll
L
i pisi -
40,0 yevem et 409 N y————— e S
" i

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH143 6665MHz

443 Horizontal Vertical

1 O 10 1 1 110 N i
o 1 N 1 e e 1 i 1 N i e 1
it il s = i

e 2T G| EROeS S
i —r

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D14 of D26
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WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH175 6825MHz

4+3

Horizontal Vertical

Peak

Avg.

Date: 2022.04.11 evel (dBuvim) Date: 2022.04.11
1300 1300
1200 1200
1109 ol
1000 1000
900 904

o [T T ot w [T T - hoth s
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Froquency (le) Froquency (k)

site +03CHO7-HY site +03CHO7-HY

Conditi  PEAK(UNII_GE 1m SHF-EHF._9170251 HORIZONTAL Condition +PEAK(UNII_GE 1m SHF-EHF_9170251 VERTICAL
Detect :peak Detector +peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH229 7095MHz

443 Horizontal Fundamental

A (@Buvim) Date: 20220410

o aBuvim) Date: 20220410
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5 L T T T T N FI P T 00 70, ED 000, ED D
Frequency (WHr) Frequency (Hz)
site o3cHo7-HY site <030H07-HY
Condition  PEAK_BE(UNI)_6E 3m HF_ANT_00075562 HORIZONTAL Condition  PEAK(UNI)_6E 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000,000KHz VB:3000.000K Hz SWTiAuto  RBW:1000,000KHz VBW:3000.000KHz SWTiAuto
) (@suvimy Date: 20220410
1300
1200
1100
1000
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s00f
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500

500

400)

309

200

100
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Condition + AVG_BE(UNII_6E 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Fundamental

Date: 20220410

R = m =
R TE IR R e
S Y ST i it

<03cHo7-HY
+PEAK(UNII)_GE 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHZ SWT:AUt0

4000,
Froquency (MHz)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH229 7095MHz
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)
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Fundamental

Date: 20220410
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WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz

4+3 Vertical Fundamental
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz
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WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz

4+3 Vertical Fundamental
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Emission above 18GHz
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

Antenna Band

Duty

cycle(®) | TUS)

VBW

UT(kH2) | getting

4+3 6GHz 802.11ax HE20 Full RU

96.02 2410

0.41 1kHz

4+3 6GHz 802.11ax HE40 Full RU

92.54 1240

0.81 1kHz

4+3 6GHz 802.11ax HE8O Full RU

86.31 624

1.60 3kHz

4+3 6GHz 802.11ax HE160 Full RU

84.82 570

1.75 3kHz

MIMO <Ant. 4+3>
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